

CERTIFIED TO ASTM-A6 / 2014
 MILL TEST REPORT

09062017-19

No. De Colada	MATERIAL	GRADO	LONGITUD	% C	% Si	% Mn	% P	% S	% Cr	% Mo	% Ni	% Cu	% Nb	% Sn	% V	09062017-19		Elongación
																Esfuerzo Máximo KSI	Limite elástico KSI	
75026	W COLUM 14 X 14.5 X 99 LB/FT ASTM A992		12.2	0.15	0.29	1.2	0.011	0.017	0.013	0.001	0.015	0.019	0.026	0.006	0.003	75.562	54.967	28
75122	W COLUM 14 X 14.5 X 99 LB/FT ASTM A992		12.2	0.16	0.3	1.19	0.014	0.018	0.012	0.003	0.015	0.012	0.026	0.005	0.003	77.302	55.982	29
75169	W COLUM 14 X 14.5 X 99 LB/FT ASTM A992		12.2	0.15	0.31	1.21	0.014	0.018	0.02	0.003	0.017	0.022	0.028	0.001	0.003	76.722	55.257	27
75170	W COLUM 14 X 14.5 X 99 LB/FT ASTM A992		12.2	0.15	0.29	1.21	0.012	0.017	0.016	0.002	0.016	0.017	0.028	0.001	0.003	75.126	53.517	28
75171	W COLUM 14 X 14.5 X 99 LB/FT ASTM A992		12.2	0.15	0.27	1.16	0.11	0.016	0.019	0.002	0.016	0.016	0.026	0.002	0.003	74.401	53.372	27

APROBACION



Aceros Corsa, S.A de C.V.